
Table Tennis Table

OUTDOOR

BigBounce
www.viavito.com

Treadmill Owner’s Manual.



02 www.viavito.com

Congratulations 
on purchasing your 
very own Viavito 
BigBounce table  
tennis table.

Manual Contents

You have chosen a high-quality, safe and 
innovative product, and we are certain it 
will keep you entertained for hours.

Please take the time to read this owner’s 
manual as it will help you to get the most 
out of your new piece of equipment.

For more information, or if you require  
any assistance please email us at  
support@viavito.com

All Viavito products are manufactured 
in accordance with the latest safety 
regulations. Our table tennis tables 
undergo series of quality control tests 
during the manufacturing process.

Safety Standards:

The table conforms to the following 
standard: EVS-EN 14468-1:2015  
(Class D).

Safety Information			            03

Warnings			           04

Assembly Instructions			     05/04 
 
     Before you Begin                                                   05 
      Contents Checklist                                                            06 
     Assembly                                                         07/12           
       Folding and Unfolding                                                           13

Customer Support			   14/15 
 
     Contact Information                                           14 
     Manufacturer’s Warranty                                  15

Technical Information			     16 
 
     Parts List                                                                   16

R



03www.viavito.com

Safety Information
•  �Prior to assembly or use, please take the 

time to read this owner’s manual carefully 
as it will help you to get the most out of 
your equipment.

•  �These instructions contain important 
information about the table tennis table 
and provide safe and correct assembly, use 
and maintenance.

IMPORTANT SAFETY NOTICE:

01  �Retain this manual for future 
reference.

02  �Only use the table after it has been 
fully assembled.

03  �Make sure you have enough space to 
layout the parts before installation.

04  �The packaging needs to be disposed 
responsibly and carefully.

05  �After assembly, remember to check if 
the safety systems are working properly.

06  �Damaged or worn parts can limit the 
lifespan of the table and endanger your 
safety. Users must immediately report 
all defects or faults and replace worn 
or damaged components. The table 
should be removed from use until this 
has been done.

07  �Check bolts, screws etc. regularly 
to make sure all parts are in a good 
condition.

08  �Use only original spare parts for any 
necessary repairs.

Viavito assumes no responsibility for 
the personal injury or property, and/or 
damage sustained by or though the use of 
this product. 

SAVE THESE INSTRUCTIONS. 

R



04

Warnings

www.viavito.com

The table must be assembled by at least 2 adults on a clear, level surface.

The table tennis table should only be used for its intended use. All other uses are 
prohibited and can be dangerous. Do not sit or stand on the table. 

Children shall not play unsupervised on or near the table in the storage 
position. 

Take the necessary precautions when moving the table tennis table on 
uneven or sloping surface as it may cause the table to tip over, damage it or 
lead to injury. 

Please beware that leaving the table in a closed position under windy 
conditions may cause the table to tip over, damage it or lead to injury.  

R

To provide additional safety for children and increase the lifespan of the 
table, it is recommended to use a protective cover.

Assembly, positioning and moving the table around must be carried out by 
an adult or under the direct supervision of an adult person. Children cannot 
be left unattended around the table.

R



~120min

274cm (108”)

15
2.

5c
m

 (6
0”

)

R

R

50kg (110lbs)

R

PLAYBACK

05

Assembly Instructions

Before you Begin 

Before commencing assembly, please check all the parts according to the Parts List on 
page 15 and make sure that all are present and correct.

Please follow the alphabetical order (ABC references) of the assembly instructions.

To identify all the part marks, check the Contents Checklist on page 6 and the Parts List  
on page 15.

Note: The table has adjustable leg levelers to ensure a flat playing surface on uneven ground.

Please use the tools recommended for each assembly stage.

Part mark

Tool

Caution: Any defects and faults in the safety systems should be reported. Immediately 
replace faulty parts and do not use the table until it has been fully repaired.

www.viavito.com

R



M8X85 M6X90 M6X75 M6X75 M6X60M12X130

M5X25

11

17

23 24

18 19 20 21 22

12 13 14 15

25

4X 4X 4X 4X 2X 4X

4X 4X 4X 4X 18X 4X

24X 16X 2X

M6X50

26 1X 27 2X 28 1X27 2X 29 1X29 29 2X30 2X

8X10 12X14 13 17X19

Measuring help for hardware (scale 1:1)

Table top

Short link rod

Long link rod

Side Brace 

Brake

Wheel frame

Support Beam

Plastic wheel

Side coverWheel frame

06 www.viavito.com

Contents Checklist
Make sure you have the following parts: 

Tools required for assembly (included)

Hardware

Please Note: The name of each bolt/screw contains its 
length in mm (e.g. M12x130 is 130mm long). Use the ruler 
below to identify screws and bolts required for assembly.

R



98

12

4

11

7

6

12

97

11

6

A1

A2

A3

A5

A4

28 1X 29 1X29 29 2X30 2X27 2X27 2X

8X10 12X14 13 17X19

The holes in the middle of the bar 
should be positioned upwards 
to fix the bar correctly.

4

07www.viavito.com

Assembly 

Step A

A1  �A1 Insert the M8X85 bolt (12) into the wheel (9), 
through the wheel frame (8) and another wheel (9). 
Then, use the 12x14 wrench (28) and the 13 wrench (29) 
together to secure with the M8 nut (20). 

Attach the wheel frame (8) to the side 
brace (4) using the M12x130 bolt (11), 
and use the 17x19 wrench (30) to 
secure with the R=12 washer  
(22) and the M12 nut (19).

A2  �Do not fully tighten the 
M12 nut (19) under the 
side brace (4) to let the 
wheel frame (8) rotate 
smoothly.

A3  �Do not fully tighten 
the M8X85 bolt (12) 
to allow for a smooth 
wheel rotation.

A4  �Connect the brake (6) with 
the wheel frame (7) by 
inserting the M6X75 bolt 
(15) and secure it with the 
M6 nut (21) using the 8x10 
wrench (27).

A5  �Repeat steps A1 
and A4 for the other 
side.

R



14

23

21

10

5

4

B1

26 1X 29 2X30 2X

17X19

08 www.viavito.com

Step B

B1  �Use two M6X75 screws (14) to attach the side cover (5) to the side brace (4) and the support beam (10). Secure with  
two R=6 washers (23) and two M6 nuts (21) using the Phillips screwdriver (26) and the 17x19 wrench (30).

Please Note: To securely tighten the M6X75 screws (14) and the M6 nuts 
(21) use the Phillips screwdriver (26) and the 17x19 wrench (30) together.

R



16

24

23
21

3

C1 C2

C3
C4

17

24

2

23
21

23

26 1X 27 2X27 2X

8X10

09www.viavito.com

Step C

C1  �Insert M6X60 bolt (16) 
through the R=6 washer (23), 
undercarriage, and the rubber 
washer (24), and then through 
the long link rod (3) and the R=6 
washer (23). Secure with the M6 
nut (21) using the 8X10 wrench 
(27). Repeat for the other side.  

C3  �Insert M6X50 screw (17) 
through the table frame and the 
rubber washer (24), and then 
through the short link rod (2) 
and the R=6 washer (23). Secure 
with the M6 nut (21) using the 
Phillips screwdriver (26) and the 
8X10 wrench (27). Repeat for 
the other side.

C4  �To securely tighten the M6X50 
screw (17) and the M6 nut (21) 
use the Phillips screwdriver 
(26) and the 8X10 wrench (27) 
simultaneously.

C2  �To securely tighten the M6X60 bolt (16) and 
the M6 nut (21) use two 8X10 wrenches (27) 
simultaneously.

R



D1
25

D2

10 www.viavito.com

Step D

D1  �Pull the lock pin until you can see two lock pin holes (drawing D1) and insert the 
rivet (25) into the hole closest to the table frame.

D2  �After inserting the rivet (25) oon 
both sides of the table, insert the 
table top into the slot in the side 
cover (5). Once completed, repeat 
the above step for the other side of 
the table.

R



E1

E2

E3

13

25

2

3

23

23 21

24

4

27 2X27 2X

8X10

11www.viavito.com

Step E

E1  �After inserting the table top into the slot in the 
side cover (5) on each side of the table, please 
remove the rivet (25). To securely lock the 
table top in place, repeat for the other side.

E2  �Insert the M6X90 bolt (13) through the R=6 washer (23), 
side brace (4) and the rubber washer (24), and then 
through the short link rod (2), second rubber washer 
(24), long link rod (3) and the R=6 washer. Next, use 
the 8X10 wrench (27) to secure with the M6 nut (21). 
Repeat for the other side of the table.

E3  �To securely tighten the M6X90 bolt (13) and the M6 
nut (21), use 8X10 wrenches (27) simultaneously.

R



12 www.viavito.com

18

F1

26 1X

Step F

F1  �Tighten two M5X25 screws 
(18) into the Side Cover (5).

Please remember to get familiar 
with Safety Information and 
Precautions (see page 3 and 
4) and test functionality 
immediately after completing 
the assembly.

R



13www.viavito.com

Folding and Unfolding

Unfolding the table

Folding the table

26 1X

A) �Lift the handle to unlock the 
table top. Hold the handle in 
position while the table top 
is being lowered.

A) �Unlock the table top by pulling 
the handle. Remember to hold 
the handle until the table top is 
in a correct position.

B) �Lower the table top until you 
reach the playing position. Do 
not let the table fall as this 
might damage your table or 
cause injury.

B) �Lift the table top up to its 
storage position.

C) �Make sure the table is locked in 
place by lifting the table top from 
both sides of the net. For solo 
practice, the table halves can be 
folded up singly.

C) �For added safety, make sure that 
the table top is properly locked.

R



14 www.viavito.com

Customer Support

Should you require any assistance 
regarding this product please gather 
the following information and then 
contact us using the details below:

•  �Batch No. - This can be found on a  
label on the product itself

•  �Original purchase date

•  �Place of purchase

•  �Information about the place and 
conditions of use

•  �Precise description of the issue 
or defect.

IMPORTANT! Please retain your sales 
receipt. Viavito Customer Care may 
request proof of purchase to validate 
eligibility for warranty service.  
Warranty cover starts from the date 
shown on the proof of purchase.

The best way to contact us is via the 
website: www.viavito.com

Viavito 

Unit 5 – Mill Square, 

Featherstone Road, 

Wolverton Mill, 

Milton Keynes 

MK12 5ZD

Email: support@viavito.com

Contact Information

https://www.facebook.com/MyViavito

https://www.instagram/Viavito

https://twitter.com/MyViavito

R



15www.viavito.com

Viavito warrants this product to be free 
of defects of material and workmanship, 
under normal use and conditions, for a 
period of 12 months from the date of the 
original purchase.

Warranty extensions may apply to this 
product subject to registering this product 
with Viavito. To qualify for this, please 
complete the warranty registration form  
on the Viavito website at www.viavito.com  
Full details of warranty extensions and the 
Viavito Manufacturer’s Warranty are available 
online at www.viavito.com

Terms
This warranty extends only to the original 
purchaser and is not transferable. 
The warranty does not cover:

01  �Normal wear and tear

02  �Any changes to upgrade this product 
from its normal state or use other than 
as described in the user manual

03  �Damage resulting from:

a)    Transport

b)    �Abuse, misuse, failure to follow instruc-
tions or improper or abnormal use

c)    �Non-home use - including commercial, 
professional, or rental purposes

d)    �Repairs not provided by Viavito

e)    �Accidents, lightning, water, fire, or any 
other causes beyond the control of Viavito

f)    �Improper location including, but not 
limited to, humid, dusty, or outdoor 
environments.

Viavito is not responsible or liable for 
direct, indirect, or consequential losses 
arising out of or in connection with the use 
of this product or damages with respect 
to any loss of property, revenue, profits, 
enjoyment or use, nor for any costs of 
removal or installation of this product.

This warranty covers products purchased 
as new inside the United Kingdom.

In the event of the table requiring a repair, 
this may need to be performed at  
a Viavito authorised repair centre.

This warranty is an addition and does not 
in any way affect your statutory rights.

Manufacturer's Warranty

R



16 www.viavito.com

Technical Information
Parts List

Key No. DESCRIPTION PART MARK Q’TY UNIT
1 Bolt M12X130 11 4 Pcs
2 Bolt M6X60 16 4 Pcs
3 Bolt M6X75 15 2 Pcs
4 Bolt M6X90 13 4 Pcs
5 Bolt M8X85 12 4 Pcs
6 Brake 6 2 Pcs
7 Side Brace 4 2 Pcs
8 Long link rod 3 4 Pcs

9 Nut M12 19 4 Pcs

10 Nut M6 21 18 Pcs

11 Nut M8 20 4 Pcs

12 Plastic wheel 9 8 Pcs

13 Rivet 25 2 Pcs

14 Rubber washer 24 16 Pcs

15 Screw M5X25 18 4 Pcs

16 Screw M6X50 17 4 Pcs

17 Screw M6X75 14 4 Pcs

18 Short link rod 2 4 Pcs

19 Side cover 5 2 Pcs

20 Support beam 10 1 Pc

21 Table top 1 2 Pcs

22 Washer R=12 22 4 Pcs

23 Washer R=6 23 24 Pcs

24 Wheel frame 7, 8 4 Pcs

R



17www.viavito.com

R


